



Therapeutic Class	Molecule	Strenght	Dosage Form
Anesthetics	Memantine	10mg	Coated tablet
	Memantine	10mg/ml	Drops
	Donepezil	5mg - 10mg	Tablet
Anesthetics	Dexmedetomidine hycloridate	100mg/ml	Injectable solution
	Midazolam	7,5mg	Tablet
	Rocuronium bromide	10mg	Injectable solution
Antiasthmatics	Montelukast	4mg - 5mg - 10mg	Chewable tablet
	Montelukast	10mg	Coated tablet
	Montelukast	4mg - 5mg - 10mg	Tablet
	Montelukast	4,0mg	Granulated (sachet)
	Fluticasone + formoterol	12mcg + 250mcg	Inalable capsule
Antibiotic	Amoxicillin	875mg	Coated tablet
	Amoxicillin	875mg	Tablet
	Amoxicillin	500mg	Capsule
	Amoxicillin	400mg/5ml - 250mg/5ml	Powder for suspension
	Amoxicillin + clavulanic	875mg + 125mg	Coated tablet
	Amoxicillin + clavulanic	875mg + 125mg	Tablet
	Amoxicillin + clavulanic	400mg + 57mg/5ml	Powder for suspension
	Ampicillin	1g	Tablet
	Ampicillin	500mg	Capsule
	Ampicillin + sulbactam	2g + 1g	Injectable solution
	Azithromycin	200mg	Powder for oral suspension
	Azithromycin	500mg	Coated tablet
	Azithromycin	500mg	Lyophilized powder injectable solution
	Azithromycin	600mg - 900mg - 1.500g	Lyophilized powder injectable solution
	Benzylpenicillin potassium	1.200.000u (300.000u/ml)	Injectable solution
	Cefadroxil	500mg	Hard capsule
	Cefadroxil	500mg	Hard capsule
	Cefadroxil	250mg/5ml	Powder for oral suspension
	Cefalexin	500mg	Coated tablet
	Cefalexin	250mg/5ml	Oral solution
	Axetilcefuroxime	500mg	Coated tablet
	Ceftriaxone	500mg - 1g	Lyophilized powder injectable solution
	Cefuroxime	500mg	Tablet
	* Ciprofloxacin *	200mg/2ml - 400mg/2ml	Bag
	Ciprofloxacin	500mg	Tablet
	Clarithromycin	500mg	Tablet
	Clindamycin	300mg	Capsule
	Clindamycin	1%	Oral solution
	Clindamycin phosphate	1g	Solution
	Clobetasole	300mg	Lyophilized powder injectable solution
	Clobetasol	0,05% X 30g	Cream
	Diloxacillin	500mg	Hard capsule
	Doxycycline	100mg	Tablet
	Erythromycin	250mg/5ml	Suspension
	Erythromycin	500mg	Coated tablet
	Fluconazole	150mg - 200mg	Hard capsule
	Fusidic acid	2%	Cream
	Gentamicin	160mg/2ml	Injectable solution
	Levofloxacin	500mg - 750mg	Coated tablet
	Levofloxacin	500mg - 750mg	Coated tablet
	Levofloxacin	750mg (5mg/ml)	Bag
	Lincomycin	600mg/2ml	Solution
	Linezolid	2mg/ml	Injectable solution
	Meropenem	500mg - 1g- 2g	Powder for injectable solution
	Metronidazole	500mg	Tablet
	Metronidazole	250mg/5ml	Oral suspension
	Metronidazole	0,75%	Topical gel
	Minocycline	100mg	Hard capsule
	Moxifloxacin	400mg	Coated tablet
	Moxifloxacin	400mg/250ml	Solution for infusion
	Piperacillin + tazobactam	2g + 250mg - 4g + 500mg	Powder for injectable solution
	Teicoplanin	400mg	Lyophilized powder injectable solution
	Polymyxin b	500.000ui	Lyophilized powder injectable solution
	Sulfadiazine	1% / 15g - 1% / 30g - 1% / 40g	Cream
	Sulfadiazine	1% / 15g	Emulsion

CTD dossier available.

Therapeutic Class	Molecule	Strenght	Dosage Form
Antibiotic	Sulfamethoxazole + trimethoprim	80mg + 400mg/5ml - 40mg + 200mg/5ml	Syrup
	Sulfamethoxazole + trimethoprim	80mg + 400mg - 160mg + 800mg	Tablet
	Vancomycin	500mg - 1g	Lyophilized powder injectable solution
	* Vortioxetine bromhydrate *	250mg - 500mg	Coated tablet
	Tigecycline	50mg	Lyophilized powder injectable solution
	* Cefdinir *	250mg/5ml	Powder for oral suspension
	Axetilcefuroxima	500mg	Coated tablet
Anticoagulant	* Apixaban *	2,5mg - 5mg	Tablet
	Enoxaparin sodium	20mg - 40mg - 60mg - 80mg	Injectable solution (prefilled syringe)
	Heparin	100ui/ml	Bag
	* Heparin *	5.000ui/ml	Injectable solution
	Acetylsalicylic acid	100mg	Extended-release coated tablet
	Acetylsalicylic acid	100mg	Tabletas
	Rivaroxaban	10mg - 15mg - 20mg	Tablet
Antidepressant	Rivaroxaban	10mg - 15mg - 20mg	Coated tablet
	Amitriptyline	25mg	Coated tablet
	Amitriptyline	25mg	Tablet
	Bupropion	150mg - 300mg	Extended-release coated tablet
	Bupropion	150mg	Coated tablet
	Citalopram	20mg	Coated tablet
	Clonazepam	2mg	Tablet
	Trazodone	50mg	Tablet
	Trazodone hyclorhydrate	50mg - 100mg	Coated tablet
	Duloxetine hycloridate	30mg - 60mg	Delayed release hard capsule
	* Lisdexamfetamine *	30mg - 50mg - 70mg	Hard capsule
	** Fluvoxamine maleate **	50mg - 100mg	Coated tablet
	Fluoxetine hydrochloride	10mg - 20mg	Hard capsule
	Sertraline hycloridate	25mg - 50mg - 100mg	Tablet
	Desvenlafaxine	50mg - 100mg	Extended-release coated tablet
	Nortriptyline	25mg	Hard capsule
	Paroxetine	10mg - 15mg - 20mg - 25mg - 30mg - 40mg	Coated tablet
	Paroxetine	20mg - 30mg	Tablet
	Paroxetine	12,5mg - 25mg	Modified release coated tablet
	Venlafaxine	37,5mg - 75mg - 150mg	Extended-release hard capsule
Antimalarials	Hydroxychloroquine sulfate	400mg	Coated tablet
Antihistamine	Cetirizine dihydrochloride + pseudoephedrine sulfate	5mg + 120mg	Extended-release granule capsule
	Chlorpheniramine maleate	0,05g/100ml	Syrup
	Desloratadine	0,5mg/ml	Syrup
	Desloratadine	5mg	Coated tablet
	Montelukast sodium, levocetirizine dichlorydrate	10mg + 5mg	Coated tablet
	Fexofenadine	120mg - 180mg	Coated tablet
	* Bilastin *	20mg	Tablet
	Levocetirizine	5mg	Coated tablet
	Levocetirizine dihydrochloride	5mg	Coated tablet
Antihypertensive	Amlodipine	5mg - 10mg	Tablet
	Atenolol + chlortalidone	50mg + 12,5mg - 100mg + 25mg	Tablet
	* Bisoprolol *	5mg	Tablet
	Bisoprolol fumarate	1,25mg - 2,5mg - 5mg	Coated tablet
	Candesartan	8mg - 16mg	Tablet
	Candesartan cilexetil	8mg - 16mg	Tablet
	Candesartan + hydrochlorothiazide	16mg + 12,5mg	Tablet
	Carvedilol	6,25mg - 12,5mg - 25mg	Tablet
	Carvedilol	6,25mg - 12,5mg - 25mg	Coated tablet
	Clonidine	0,15mg	Tablet
	Diltiazem	60mg	Tablet
	Hydrochlorothiazide + irbesartan	150mg + 12,5mg - 300mg + 12,5mg	Tablet
	Hydrochlorothiazide + losartan	50mg + 12,5mg	Tablet
	Hydrochlorothiazide + losartan	50mg + 12,5mg - 100mg + 25mg	Coated tablet
	Hydrochlorothiazide + olmesartan medoxomil	40mg + 12,5mg - 40mg + 25mg - 20mg + 12,5mg	Coated tablet
	Indapamide	1,50mg	Extended-release coated tablet
	Losartan	50mg - 100mg	Tablet
	Losartan	50mg	Coated tablet
	Metoprolol	50mg	Tablet

CTD dossier available.

Therapeutic Class	Molecule	Strenght	Dosage Form
Antihypertensive	Nebivolol	5mg	Tablet
	Olmesartan medoxomil	20mg - 40mg	Coated tablet
	Telmisartan	80mg	Tablet
	Terazosin	5mg	Chewable tablet
	* Trimetazidine *	35mg	Extended-release coated tablet
	Valsartan	80mg - 160mg - 320mg	Coated tablet
	Valsartan + hydrochlorothiazide	160mg + 12,5mg	Coated tablet
Antiinflammatory	Acetaminophen	100mg/1ml	Solution
	Acetaminophen + caffeine	500 Mg + 65 mg	Tablet
	Acetaminophen + codeine	325 Mg + 30 mg	Tablet
	Acetaminophen + ibuprofen + caffeine	250 Mg + 200 mg + 65 mg	Tablet
	Acetaminofem phenylephhrine cetirizine	500 Mg + 10 mg + 5mg	Tablet
	Acetaminophem phenylephrine chlor-pheniramine	500 Mg + 10 mg + 4 mg	Powder
	Aluminum acetate	118 G + 100 ml	Lotion
	Aluminum acetate	118 G + 100 ml	Powder
	Caffeine ibuprofen levocetirizine phenylephrine	400mg	Capsule
	Caffeine ibuprofen paracetamol	250mg + 200mg + 65mg	Tablet
	Caffeine paracetamol	500mg + 65mg	Tablet
	Caffeine isometheptene metamizole sodium	30 Ml	Drops
	Chlorphenamine paracetamol phenylephrine	6g	Granule
	* Parecoxib sodium *	40mg	Lyophilized powder injectable solution
	* Trometamol ketorolac *	10mg	Sublingual tablet
	Celecoxib	200mg	Hard capsule
	Colchicine	0,5mg	Tablet
	Dexmedetomidine	100mcg/ml	Solution for infusion
	Diacerein	50 Mg	Hard capsule
	Diclofenac	1% / 50g	Gel
	Diclofenac	50mg	Capsule
	Diclofenac diethylamine	0,0116	Topical gel
	Diclofenac sodium	75mg/3ml	Solution
	* Etoricoxib *	60mg - 90mg - 120mg	Tablet
	Ibuprofen	400mg - 800mg	Coated tablet
	Ibuprofen	100mg/5ml - 200mg/5ml	Suspension
	Ibuprofen	200mg/5ml	Oral suspension
	Ibuprofen + methocarbamol	200mg + 500mg	Tablet
	Ketoprofen	100mg	Coated tablet
	Ketoprofen	100mg/2ml	Solution
	Ketoprofen	2,5% / 60g	Gel
	Ketoprofen	150mg	Extended-release tablet
	Ketorolac	30mg/ml	Injectable solution
	Loxoprofen	60mg	Tablet
	** Lysine clonixinate cyclobenzaprine hydrochloride **	125mg + 5mg	Coated tablet
	Meloxicam	15mg/1,5ml	Injectable solution
	Meloxicam	7,5mg - 15mg	Tablet
	Naproxen	250mg - 500mg	Tablet
	Paracetamol	120mg/5ml	Syrup
	Paracetamol (acetaminophen)	160mg/5ml	Solution
	Paracetamol (acetaminophen)	500mg	Tablet
	Paracetamol (acetaminophen)	100mg/ml	Oral drops
	Paracetamol + chlorpheniramine maleate	500mg + 2mg	Tablet
	Paracetamol (acetaminophen) + hidrocodio	325mg + 5mg - 325mg + 10mg	Tablet
	Paracetamol + ibuprofen	200mg + 500mg	Coated tablet
	Paracetamol + pamabrom + mepyramine	500mg + 25mg + 15mg	Tablet
	Paracetamol + pseudoephedrine hydrochloride + chlorpheniramine maleate	2,4g/100 ml + 0,15g/100ml + 0,01g/100ml	Oral suspension
	Piroxicam	20mg	Hard capsule
	Piroxicam	0,5% / 40mg - 1% / 40g	Gel
	Sulfasalazine	500mg	Tablet
	Nimesulide	100mg	Oral drops
	* Etodolac *	500mg	Coated tablet

Therapeutic Class	Molecule	Strenght	Dosage Form
Appetite Suppressant	Orlistat	120mg	Capsule
	Phentermine hydrochloride	18,75mg - 37,5mg	Tablet
	Sibutramine hydrohydrate	10mg - 15mg	Hard capsule
Antiplatelet Treatment	Cilostazol	50mg - 100mg	Tablet
	Acetylsalicylic acid	100mg	Delayed release coated tablet
	Clopidogrel	75mg	Coated tablet
Antivertigo Treatment	Betahistine	16mg - 24mg	Tablet
	Ginkgo biloba	80mg - 120mg	Coated tablet
Antiviral Treatment	Acyclovir	100mg	Powder for oral suspension
	Acyclovir	200mg - 800mg	Tablet
	Acyclovir	3% / 10g - 5% / 10g - 5% / 15g - 5% / 30g	Ointment
	Codeine phosphate + pseudoephedrine hydrochloride + chlorpheniramine maleate	0,2g/100ml + 0,150g/100ml + 0,010g/100ml	Syrup
	Paracetamol + pseudoephedrine hydrochloride	500mg + 30mg	Coated tablet
	Chlorpheniramine maleate + paracetamol + pseudoephedrine	4mg + 500mg + 30mg	Coated tablet
	* Valacyclovir *	500mg	Coated tablet
	Valacyclovir	500mg - 1g	Tablet
Arrhythmia Treatment	Ganciclovir	500mg	Lyophilized powder injectable solution
	Propafenone	300mg	Coated tablet
Benign Prostatic Hyperplasia	Doxazosin	2mg - 4mg	Tablet
	Doxazosin + finasteride	2mg + 5mg	Hard capsule
	Tamsulosin	0,4mg	Capsule
	Finasteride	5mg	Coated tablet
Cancer Treatment	Abiraterone acetate	250mg	Tablet - coated tablet
	Anastrozole	1mg	Coated tablet
	Bicalutamide	50mg	Coated tablet
	Cabazitaxel	40mg/1ml - 60mg/1,5ml	Injectable solution
	Calcium folinate	50mg (10mg/5ml) - 300mg (10mg/30ml)	Injectable solution
	Capecitabine	150mg - 500mg	Coated tablet
	Dacarbazine	200mg	Lyophilized powder injectable solution
	* Bleomycin *	15u	Lyophilized powder injectable solution
	Daptomycin	500mg	Lyophilized powder injectable solution
	Docetaxel	20mg/1ml - 80mg/4ml	Injectable solution
	* Tamoxifen *	20mg	Coated tablet
	Doxorubicin	50mg	Lyophilized powder injectable solution
	* Filgrastim *	30mu/0,5ml	Injectable solution (prefilled syringe)
	Fluorouracil	50mg/ml	Injectable solution
	Gemcitabine	200mg - 1g	Lyophilized powder injectable solution
	Goserelin	3,6mg - 10,8mg	Subcutaneous implant
	Granisetron	1mg/ml	Injectable solution
	Ifosfamide	1g - 2g	Lyophilized powder injectable solution
	Imatinib	100mg - 400mg	Coated tablet
	Irinotecan	20mg/ml	Injectable solution
	Letrozole	2,5mg	Coated tablet
	Fulvestrant	250mg/5ml	Injectable solution (prefilled syringe)
	** Methotrexate base **	25mg/ml	Injectable solution
	Mesna	400mg (100mg/ml)	Injectable solution
	Oxaliplatin	50mg - 100mg	Lyophilized powder injectable solution
	Paclitaxel	6mg/ml	Injectable solution
	Pamidronic disodium	90mg	Injectable solution
	Pemetrexed	100mg - 500mg	Lyophilized powder injectable solution
	Temozolomide	5mg - 20mg - 100mg - 140mg - 180mg - 250mg	Hard capsule
	Tenoxicam	20mg	Lyophilized powder injectable solution
	Vinorelbine	50mg (10mg/ml)	Injectable solution
	Zoledronic acid	4mg/100ml	Bag
	Zoledronic acid	5mg/100ml	Injectable solution
Central Nervous System Agents	Allantoin + cetyl pyridinium chloride + noscapine	10mg + 2,5mg + 10mg	Buccal dissolving tablet
	Alprazolam	0,5mg - 1mg - 2mg	Tablet
	Anhydrous caffeine + chlorpheniramine maleate + ergotamine tartrate + metamizole sodium monohydrate	100mg + 1mg + 1mg + 300mg	Coated tablet
	** Betahistine dihydrochloride **	32mg - 48mg	Extended-release tablet

CTD dossier available.

Therapeutic Class	Molecule	Strenght	Dosage Form
Central Nervous System Agents	Buspirone	5mg - 10mg	Tablet
	Bromazepam	6mg	Tablet
	Caffeine ibuprofen	200mg + 30mg - 400mg + 65mg	Capsule
	Carbidopa + levodopa	25mg + 250mg	Tablet
	Escitalopram	10mg - 20mg	Tablet
	Clozapine	25mg - 100mg	Tablet
	Escitalopram	10mg - 20mg	Tablet
	Escitalopram oxalate	10mg - 15mg - 20mg	Coated tablet
	Escitalopram oxalate	20mg/ml	Oral solution
	Flunarizine	10mg	Tablet
	Fluvoxamine	100mg	Tablet
	Lacosamide	50mg - 100mg - 200mg - 1g	Coated tablet
	Lamotrigine	25mg - 50mg - 100mg	Tablet
	* Levetiracetam *	250mg - 500mg - 750mg	Coated tablet
	Levetiracetam	500mg - 1g	Tablet
	* Levetiracetam *	100mg/ml	Oral solution
	Levetiracetam	250mg - 500mg - 750mg	Coated tablet
	* Levetiracetam *	100mg/ml	Solution for injection
	Lithium carbonate	300mg	Lyophilized powder injectable solution
	* Lithium carbonate *	450mg	Prolonged release tablet
	Lithium carbonate	300mg	Coated tablet
	Lorazepam	2mg	Tablet
	Sodium divalproate	250mg - 500mg	Extended-release coated tablet
	Memantine hydrochloride	10mg	Tablet
	Methylphenidate	10mg	Tablet
	Olanzapine	5mg - 10mg	Coated tablet
	Olanzapine	5mg - 10mg	Tablet
	Pramipexole	0,375mg - 0,750mg - 1,50mg	Extended-release tablet
	Pregabalin	75mg - 150mg - 300mg	Capsule
	Pregabalin	75mg - 150mg	Hard capsule
	Quetiapine	25mg - 50mg - 100mg - 200mg	Tablet
	Quetiapine	50mg - 20mg - 300mg	Extended-release coated tablet
	Risperidone	1mg/1ml	Solution
	Risperidone	1mg - 2mg - 3mg	Coated tablet
	Sumatriptan	100mg	Coated tablet
	Sumatriptan	100mg	Tablet
	Topiramate	25mg - 50mg - 100mg	Coated tablet
Contraceptives	Algestone acetofenide + estradiol	150mg + 10mg	Injectable solution
	Gestoden + ethinylestradiol	20mcg + 75mcg - 30mcg + 75mcg	Coated tablet
	Chlormadinone + ethinylestradiol	2mg + 0,03mg	Coated tablet
	Drospirenone + estradiol	1mg + 2mg	Coated tablet
	Cyproterone + ethinylestradiol	2mg + 0,035mg	Coated tablet
	** Dienogest + estradiol **	3mg + (2+2)mg + (2+3)mg + 1mg	Coated tablet
	Desogestrel	75mcg	Coated tablet
	Desogestrel + ethinylestradiol	150mcg + 20mcg - 150mcg + 30mcg	Tablet
	Drospirenone + ethinylestradiol	3mg + 0,02mg - 3mg + 0,03mg	Coated tablet
	Gestodene + ethinylestradiol	75mcg + 20mcg	Tablet
	Norethisterone enanthate estradiol valerate	50mg/ml + 5mg	Injectable solution
Corticosteroid Therapy	Betamethasone	5mg/ml + 2mg/ml	Injectable solution
	Betamethasone	20g - 40g	Cream
	Betamethasone	4mg - 8mg	Solution
	Betamethasone	40g - 20g	Emulsion
	Betamethasone	0,1% / 40g - 0,05% / 40g	Emulsion
	Betamethasone + gentamicin	0,64mg/g + 1mg/g	Cream
	Betamethasone + gentamicin	0,64mg/g + 1mg/g	Ointment
	Betamethasone + ketoconazole	20mg/g + 0,64mg/g	Cream
	Betamethasone + ketoconazole	20mg/g + 0,64mg/g	Ointment
	Betamethasone + ketoconazole + neomycin	20mg/g + 0,64mg/g + 2,5mg/g	Ointment
	Betamethasone + ketoconazole + neomycin	20mg/g + 0,64mg/g + 2,5mg/g	Cream
	Budesonide	32mcg/dose - 50mcg/dose - 64mcg/dose - 100mcg/dose	Nasal spray
	Deflazacort	6mg - 30mg	Tablet
	Dexamethasone	8mg/2ml - 4mg/1ml	Injectable solution
	Mometasone	0.1% / 15g	Cream
	Mometasone	50mcg	Nasal spray

CTD dossier available.

Therapeutic Class	Molecule	Strenght	Dosage Form
Corticosteroid Therapy	Prednisolone	3mg/ml	Syrup
	Prednisolone	5mg - 20mg - 40mg	Tablet
	Prednisolone	11mg/ml	Oral drops
	Prednisone	20mg	Tablet
	Prednisone	20mg/5ml	Oral suspension
	Triamcinolone acetonide	1mg/g	Ointment
Dermatological Products	Minoxidil	2% / 60ml - 5% / 60ml	Hair solution
	Minoxidil	2% / 60ml - 5% / 60ml	Hair lotion
	Benzocaine + cetyl pyridinium chloride	5g + 0,5g	Topical gel
	Clobetasol propionate	0,0005	Topical solution
	Clobetasol propionate	0,0005	Topical cream
	Clotrimazole	500mg	Vaginal soft capsule
Diabetic Treat-ment	Glibenclamide	5mg	Tablet
	** Dapagliflozin metformin **	10g + 1g - 5g + 1g	Extended-release coated tablet
	Dapagliflozin	10mg	Coated tablet
	Evogliptin	5 Mg	Coated tablet
	Glimepiride	2mg - 4mg	Tablet
	Metformin	500mg - 850mg	Coated tablet
	Sitagliptin	50mg	Suspension
	Sitagliptin	50mg - 100mg	Tablet
Diuretic	Furosemide	40mg	Tablet
	Hydrochlorothiazide	25mg	Tablet
	Spironolactone	25mg - 100mg	Coated tablet
	Spironolactone	25mg - 50mg	Tablet
Dyslipidemia Treatment	Atorvastatin	10mg - 20mg - 40mg	Coated tablet
	Atorvastatin calcium	40mg	Tablet
	Ciprofibrate	100mg	Tablet
	Cholestyramine	4g	Powder
	Ezetimibe	10mg	Tablet
	Ezetimibe + simvastatin	10mg + 20mg - 10mg + 40mg	Tablet
	Gemfibrozil	600mg	Coated tablet
	Gemfibrozil	600mg	Tablet
	Pitavastatin	2mg	Coated tablet
	Pravastatin	20mg	Tablet
	Rosuvastatin	10mg - 20mg - 40mg	Tablet
	Rosuvastatin	5mg - 10mg - 20mg - 40mg	Coated tablet
	Simvastatin	20mg	Tablet
	Tadalafil	5mg - 20mg	Coated tablet
Erectile Dysfunc-tion	Tadalafil	5mg - 20mg	Tablet
	Sildenafil	25mg - 50mg - 100mg	Tablet
	Sildenafil citrate	50mg	Coated tablet
Expectorants	Acebrophylline	25mg/5ml - 50mg/5ml	Syrup
	Acebrophylline	120ml x 144g	Gel oral
	Acetylcysteine	200mg - 600mg	Powder for oral suspension
	Acetylcysteine	200mg x 5g	Granulo
	Ambroxol hydrochloride	30mg/5ml	Syrup
	Bromhexine	120 MI	Syrup
	Bromhexine	8mg	Capsule
	Bromhexine hydrochloride	8mg/5ml	Syrup
	Cetirizine	10mg	Coated tablet
	Cetirizine	1% X 60ml	Syrup
	Cetirizine	1% X 15ml	Oral drops
	Cetirizine hydrochloride	150mg - 15ml	Drops
	Cetirizine dihydrochloride	5mg/5ml	Syrup
	Cetirizine dichlorohydrate	60mg - 60ml	Syrup
	Cetirizine dihydrochloride	10mg/ml	Oral solution
	Dimenhydrinate	50mg - 100mg	Tablet
	Hydroxyzine	25mg	Coated tablet
	Hedera helix	15mg/ml - 35mg/5ml	Syrup
	Levodropropizine	6mg/ml x 120ml	Oral suspension
	Levodropropizine	30mg/5ml	Syrup
	Loratadine	10mg	Tablet
	Loratadine	5mg/5ml	Syrup
	Ketotifen	1mg/5ml	Solution
Fungal Infection Treatment	Betamethasone + clotrimazole	0,06g + 1g	Topical cream
	Caspofungin acetate	50mg	Lyophilized powder injectable solution

CTD dossier available.

Therapeutic Class	Molecule	Strenght	Dosage Form
Fungal Infection Treatment	Isoconazole	1% / 20g	Emulsion
	Clotrimazole	1% / 40g - 2% / 20g	Cream
	Clotrimazole	1% / 40g	Emulsion
	Fenticonazole	0,02g/g	Cream
	Fenticonazole nitrate	2,00g/100g	Vaginal cream
	Fluconazole secnidazole	75mg + 1g	Tablet
	Voriconazole	10mg	Coated tablet
	Voriconazole	200mg	Lyophilized powder injectable solution
	Ketoconazole + betamethasone, dipropionate	20mg/g + 0,64mg/g	Ointment
	Ketoconazole	0,01% - 0,02%	Shampoo
	Terbinafine	1% / 20g	Emulsion
	Terbinafine	250mg	Tablet
Hormones	Miconazole + tinidazole	30mg/g + 20mg/g	Vaginal cream
	Chorionic gonadotrophin	5000ui	Injectable solution
	Dienogest	2mg	Coated tablet
	Follicle-stimulating hormone_luteinising hormone	75ui	Injectable solution
	Progesterone	25mg	Injectable solution
	Promestriene	10mg/g	Vaginal cream
	Testosterone, undecylate	250mg/ml	Injectable
Iron Deficiency Anemia	Iron ferric	100mg/ml	Oral solution
	Iron ferric	400mg	Coated tablet
Kidney Disease Treatment	Polystyrene sulfonate	27g	Suspension powder
Large Parenteral Solution	Calcium + dL-lactic acid + potassium + sodium	6mg/ml + 0.3mg/ml+ 0.2mg/ml + 3mg/ml	Bag (closed system) 5ml
	Glucose 5%	50mg/ml	Bag (closed system) 25ml - 5ml
	Glucose + sodium	500ml	Injectable solution
	Saline solution	100ml - 250ml - 500ml - 1000ml	Bag
	Water for injection/infusion	250ml - 500ml - 1000ml	Bag
	Ringer lactate	500ml	Bag
Laxative	Vegetable fibre	30 Units - 60 units	Chewable tablet
	Laurylsulfuric acid + sorbitol	6,5g	Tube
Lubricant	Water based personal lubricificant	50mg - 100mg	Gel
Muscle Relaxants	Glycosamine sulfate + chondroitin sulfate	1,5g + 1,2g	Granulated (sachet)
	Chlorzoxazone + paracetamol	250mg + 300mg	Coated tablet
	Cyclobenzaprine	5mg - 10mg	Coated tablet
	Cyclobenzaprine	5mg - 10mg	Tablet
Relaxant Binding Agents	Sugammadex	100mg/ml	Injectable solution
Opioid Analgesic	Codeine + paracetamol	325mg + 8mg - 325mg + 30mg - 500mg + 30mg	Tablet
	Paracetamol + tramadol	37,5mg/325mg	Coated tablet
	Remifentanila	2mg	Lyophilized powder injectable solution
	Tramadol	50mg/ml - 100mg/2ml	Solution
	Tramadol	100mg/ml	Oral drops
	Tramadol	50mg	Hard capsule
	Tramadol + aceta	37,5mg/325mg	Tablet
	Tramadol hydrochloride	100mg/ml	Oral drops solution
Osteoporosis Treatment	Chondroitin sulfuric acid + glucosamine	400mg - 500mg	Capsule
	Chondroitin sulfuric acid + glucosamine	1,5g + 1,2g	Granulated (sachet)
Parasitic Diseases	Albendazole	100mg	Suspension
	Albendazole	200mg	Tablet
	Ivermectin	6mg/1ml	Solution
	Mebendazole	100mg	Tablet
	Nitazoxanide	20mg/ml	Powder for suspension
	Nitazoxanide	500mg	Coated tablet
	Pyrantel pamoate	250mg/5ml	Suspension
	Pyrantel pamoate	250mg	Tablet
	Secnidazole	500mg/1g	Coated tablet
	Tinidazole	1g	Tablet
Products For Hemodialysis (Lvp Line)	Tinidazole	500mg	Coated tablet
	Magnesium + sodium	6,14mg/ml + 0,19mg/ml	Bag (closed system) 5ml
	Citrate sodium (dihydrate)	40mg/ml	Bag 3 ml

Therapeutic Class	Molecule	Strenght	Dosage Form
Proton Pump Inhibitors	Esomeprazole	40mg	Lyophilized powder injectable solution
	Esomeprazole	40mg - 20mg	Tablet
	Omeprazole	20mg	Capsule
	Omeprazole	40mg	Lyophilized powder injectable solution
	Pantoprazole	40mg	Tablet
	Pantoprazole	20mg - 40mg	Delayed release coated tablet
	Pantoprazole	40mg	Lyophilized powder injectable solution
Sleep Inducer	Eszopiclone	1mg - 2mg - 3mg	Coated tablet
	Zopiclone	7,5mg	Coated tablet
	Zolpidem	10mg	Coated tablet
	Zolpidem	10mg	Sublingual tablet
	Zolpidem	5mg	Sublingual tablet
	* Zolpidem *	6,25mg - 12,5mg	Extended-release coated tablet
Gastrointestinal Diseases	Chlordiazepoxide hydrochloride + metoclopramide hydrochloride monohydrate + simethicone	5mg + 5mg + 100mg	Capsule
	Bismuth	262mg	Tablet
	Bismuth	87.33mg/5ml	Oral suspension
	Diosmectite	3g	Powder for oral suspension
	Domperidone	10mg	Tablet
	Domperidone	1mg/ml	Oral solution
	Lansoprazole	30mg	Delayed release capsule
	Loperamide hydrochloride	2mg	Tablet
	Micronized sucralfate	1g/5ml	Suspension
	Metoclopramide	10mg/2ml	Solution
	Noscapine	5mg/5ml	Syrup
	Simethicone	125mg	Hard capsule
	Pancreatin simeticone	300mg + 100mg	Dragees
	Pargeverine hydrochloride	5mg/ml	Oral drops solution
	Phthalylsulfathiazole + nifuroxazide	500mg + 200mg	Tablet
	Silybum marianum	200mg	Hard capsule
	Silybum marianum	300mg	Hard capsule
	Silybum marianum	100mg	Coated tablet
	Sucralfate	1g/5ml	Oral suspension
	Trimebutine	200mg	Tablet
Nasal Descongestionant	Sodium chloride	30mg/ml	Nasal spray
	** Sodium chloride **	2% / 100 MI	Nasal spray
	Sodium chloride	9mg/ml (0.9%)	Oral drops
	Sodium chloride	9mg/ml (0.9%)	Injectable solution
Ophthalmological Eye Drops	Sodium carmellose	0,5%	Dropper bottle
Venous Insufficiency Treatment	Pentoxifylline	400mg	Extended-release tablet
	Diosmin bp + hesperidin	450mg + 50mg - 500mg	Tablet
	Diosmin + hesperidin	450mg + 50mg - 900mg + 100mg	Coated tablet
	Tribenoside + lidocaine hydrochloride	5,00g + 2,00g	Rectal cream
Vitamins & Food Supplements	Ascorbic acid + zinc	500mg	Chewable tablet
	Colecalciferol (vitamin d3)	5600iu/ml 10ml	Oral drops
	Collagen	40mg	Capsule
	Complex b	10mg - 20mg - 50mg	Coated tablet
	Palmitoylethanolamide	300mg	Tablet
	Hydroxocobalamin hydrochloride	5mg\ml	Injectable solution
	Children's chewable multivitamin	Vitamin a (143µg), vitamin d (15µg), vitamin e (7mg), vitamin c (58mg), selenium (21mg), zinc (5mg), and others	Chewable tablet (strawberry flavor)
	Melatonin	3mg	Tablet
	Melatonin	25ml	Tablet
	Food supplement	Dietary fiber (0.8g), sodium (22mg), vitamin d (5µg), vitamin e (10mg), thiamine (1.2mg), vitamin b6 (1.3mg), folic acid (240µg), pontatenic acid (5mg), vitamin b12 (2.4µg), magnesium (105mg), selenium (34µg), zinc (7mg), choline (138mg), phosphatildyserines (150mg)	Tablet
	Collagen + hyaluronic acid	Hyaluronic acid 5,3mg + glycosaminoglycans 5,3mg + collagen 28,0 mg + collagen type ii 1,6mg	Tablet
	Silymarin	150mg	Hard capsule
	Hydroxymethylbutyrate	1g	Tablet
	Thiamine hydrochloride	300mg	Tablet
	Thiamine nitrate + pyridoxine hydrochloride + cyanocobalamin	100mg + 100mg + 5.000mcg	Coated tablet
	Magnesium	153mg	Coated tablet
	Lactase	9000fcc	Tablet



Please be aware that the patent must be checked in the region of interest.

Contact us at export@eurofarma.com
Visit us at www.eurofarma.com